
 

1 of 37 
 

 
 

 
New Jersey Drinking Water Quality Institute 

Treatment Subcommittee 
 

Recommendation on Cyanotoxin  
Treatment Options in Drinking Water 

 

 

 
Treatment Subcommittee Members: 

Oleg Kostin (Chair) 

Andrea McElroy 

Norman Nelson, P.E. 

Patricia Ingelido 

Richard Calbi, P.E. 

 

 

Technical Support: 

Chase Ballas 

Benjamin Swartz 

Karola Endara 

Sabrina Hill 

 

 

May 29, 2025 
 

 

 

 

 

 



 

2 of 37 
 

Table of Contents 

 

 
 
Executive Summary ...................................................................................................................................... 3 

 

Section 1. Background .................................................................................................................................. 4 
[...]
dissolved oxygen conditions and lower P concentrations without significant capital or operating costs, and 
these predictions were validated after implementation. (Anderson et al., 2014). 
 

Flushing 
Lower Darling River, Australia  
A harmful algal bloom emerged in a weir pool in the Lower Darling River, which was downstream of a 
system of regulated lakes. Flow releases of 300 ML/day were sufficient to prevent blooms, and 3000 
ML/day was sufficient to suppress the existing bloom within a week. (Mitrovic et al., 2011). 
  

Curtain Weirs 
Terauchi Dam Reservoir, Japan  
Two vertical curtains were installed to divert warmer, nutrient-rich inflows downward. Algae grew on the 
inflow side of the curtain barriers before settling out, reducing nutrient concentrations and bloom 
occurrence downstream. (Asaeda et al., 2001). 
 

Macrophyte Establishment 
Guishui Lake, China  



 

33 of 37 
 

Three macrophyte species (Lindernia rotundifolia, Hygrophila stricta, and Cryptocoryne crispatula) 
showed inhibitory effects on cyanobacteria, improved water quality, and decreased oxygen demand in 
microcosm experiments. (Wang et al., 2012). 
 

Zooplankton Addition 
Daphnia pulicaria, a species of zooplankton common in deep lakes, were tested for their ability to prey 
upon Microcystis and Anabaena cyanobacteria. Despite microcystin levels of 100 µg/L, the Daphnia 
suppressed cyanobacterial biomass by more than 80% compared to the control. (Chislock et al., 2013). 
 

Fish Removal 
Lake Ringsjön, Sweden 
Cyprinids were removed from a eutrophic lake in 2005 to assess the long-term impacts on the lake’s 
frequent cyanobacterial blooms. The proportion of large-bodied Daphnia species increased from 3% in 
2005 to 58% by 2012, and early-summer cyanobacteria biomass was significantly reduced due to grazing 
pressure. (Ekvall et al., 2014). 
 

Piscivorous Fish Addition 
Lake Shirakaba, Japan  
Rainbow trout fingerlings and large-bodied Daphnia were introduced into a small, shallow lake with 
recurring blooms. Small-bodied Daphnia and the planktivorous pond smelt were replaced by these 
introduced species, leading to reduced total phosphorus, decreased cyanobacteria bloom severity, and 
the expansion of submerged macrophytes. (Ha et al., 2013). 
 

Clarifying Agents 
Aluminum-based Compounds 
Lake Barleber, Germany  
A 6-week treatment of aluminum sulphate was applied to a large eutrophic lake at an equivalent of 5.7 
mg Al³⁺/L (480 tons total). Halfway through the treatment, total phosphorus was reduced from its high 
point of 190 µg/L down to the detection limit of 3 µg/L and remained between 6-15 µg/L for nearly a 
decade. (Rönicke et al., 2021). 
  

Chitosan  
Lake Tai, China  
Chitosan-modified soils were sprayed over a section of lake experiencing a cyanobacteria bloom, using 4 
tons in the 0.1 km² bay. The bloom was removed within a day, secchi depth increased from 0 cm to 30 
cm, total P and N were reduced by more than 86%, and after 4 months submerged macrophytes 
recovered. (Pan et al., 2011). 
 

Lanthanum-modified Bentonite (LMB) 
Multiple Lakes, Canada  
Total Phosphorus (TP) was measured in a series of Canadian lakes before and after LMB application. One 
lake saw a reduction in TP from 0.25 mg/L pre-treatment to 0.10 mg/L in the years post-treatment, with 
several other lakes showing similar declines. (Nürnberg, 2017). 
 

Calcium-based Compounds 
Lake Luzin, Germany  



 

34 of 37 
 

The hypolimnion of a eutrophic lake was treated with calcium hydroxide (Ca(OH)₂) combined with deep 
water aeration. Sedimentation of P increased significantly within a year of treatment. (Dittrich et al., 
2011). 
 

Iron-based Compounds 
Maltański Reservoir, Poland  
A shallow, eutrophic lake with P concentrations ranging from 0.17-0.73 mg/L experienced chronic 
cyanobacteria blooms. Iron sulphate treatments were applied 5-6 times per year, and while the first 
summer post-treatment still saw one cyanobacteria bloom, their occurrence declined significantly 
thereafter. (Gołdyn et al., 2014). 
 

Miscellaneous Cell Flocculants 
Magnesium Hydroxide (Lama et al., 2016), organic polymer cationic starch, synthetic compounds such as 
cationic polyacrylamides and cationic polyamine, extracts derived from Moringa oleifera seeds (Lürling et 
al., 2020). 
 

Miscellaneous Clarifying Agents 
Solid-phase P sorbents (SPB) including clays, waste-products (e.g., red and black ochre) or soils, typically 
enriched with aluminum, iron, or lanthanum (Spears et al., 2013; Noyma et al., 2016). Biochar, a cheaper 
alternative to activated carbon, can be similarly modified to enhance P adsorption (Almanassra et al., 
2021). 
 

Algaecides 

Copper-based Algaecides 
Courtille Lake, France  
A Microcystis bloom that resisted treatment by alum was dosed with 63 µg/L copper sulphate. The bloom 
was effectively controlled within 2 days, but after 2 months Microcystis reappeared. (van Hullebusch et 
al., 2002). 
  

Peroxide-based Algaecides 
Lake Koetshuis, the Netherlands  
An in-situ experiment was conducted to illustrate both the selectivity and efficacy of peroxide. Peroxide 
dosed with a water harrow dispersal device eliminated 99% of cyanobacteria and microcystin within a few 
days, while non-target algae, zooplankton, and macrofauna were largely unaffected. (Matthijs et al., 
2012). 
 
Xiashan Reservoir, China  
Sodium percarbonate (SPC) was applied to waterbody with an active filamentous cyanobacteria bloom. 
3.0 mg/L of SPC was sufficient to suppress the bloom, and the peroxide remained effective at low light 
levels owing to interactions with the carbonate ions generated by SPC decomposition. (Xu et al., 2021). 
 

Biological Algaecides 
Bacterial Control  
Bacillus cereus, a phytoplankton-lytic bacterium, was tested in a series of cultures and demonstrated an 
ability to lyse harmful cyanobacteria. (Shunyu et al., 2006). 
 
Fungal Control  



 

35 of 37 
 

Trichaptum abietinum, a fungus strain, demonstrated an ability to prey upon several harmful 
cyanobacteria species. All algal cells were destroyed within 48 hours of co-incubation. (Jia et al., 2010). 
 

Viral Control 
Cyanophages, mostly belonging to the family Myoviridae, were found to infect Microcystis hosts. The 
average rate of infection for Microcystis cells varied widely, between 0.1 and 32%, and cyanophage 
populations were found to expand directly after cyanobacteria bloom formation. (Mankiewicz-Boczek et 
al., 2016). 
 

Straw Decomposition 
Derbyshire Reservoir, U.K.  
50 g/m³ of decomposing barley straw was distributed over a disused water supply reservoir. 
Phytoplanktonic productivity and cyanobacterial dominance appeared to decline significantly, although 
the mechanism is unknown. (Everall & Lees, 1996). 
 

Sonication 
Canoe Brook Reservoir, New Jersey  
Ultrasonic buoys were installed in a reservoir and operated for 5 months. During this period, taste and 
odor compounds linked to cyanobacteria were controlled, and the average alum dose used by the 
associated drinking water treatment plant was reduced by 22%, more than compensating for the cost of 
the ultrasonic treatment. (Schneider et al., 2015). 
  

Miscellaneous Algaecides 
Herbicides can also be used to control cyanobacterial blooms. However, herbicidal chemicals are 
nonselective, exhibiting high nontarget toxicity, and may persist in the ecosystem long after treatment. 
General herbicides include diuron, endothall, diquat, paraquat, atrazine, and simazine (Matthijs et al., 
2016). 
 
Quaternary ammonium compounds, commonly used in pool water, also show promise as algaecides with 
cyanobacteria-selective properties (Zhang et al., 2021). 
 
Metal algaecides also include potassium- and silver-based compounds, although both lack a substantive 
body of research demonstrating efficacy. 
 
Additional peroxide-based compounds include calcium peroxide (CaO2), magnesium peroxide (MgO2), and 
peracetic acid (C2H4O3) (Sukenik & Kaplan, 2021). Other compounds which generate reactive oxygen 
species similar to peroxide-based compounds include phthalocyanines and titanium dioxide (TiO2), though 
neither have been adequately tested in field studies (Jančula & Maršálek, 2011). 
 
Many compounds isolated from biotics have shown algacidal properties, including Ephedra equisetina 
root extracts, anthraquinones, L-lysine, stilbenes (1,2-diphenylethylene congeners), alkaloid 
nostocarboline, isoquinoline alkaloids, and 2-methylacetoacetate. Such compounds are under 
investigation to determine feasibility, and most are price-prohibitive compared to more common 
treatments in the above section (Jančula & Maršálek, 2011; Matthijs et al., 2016). 
 
Ozone is commonly used within treatment facilities, but emerging technologies delivering oxygen and 
ozone via micro- and nanobubbles have made deployment in source water feasible. These systems can 



 

36 of 37 
 

reduce anoxia in addition to controlling active blooms, but no field studies have been conducted to 
determine efficacy or practicality (Kibuye et al., 2021a). 
 
Nanomaterials represent an emerging technology, with nanoparticles of zerovalent iron or silver 
highlighted as potential cyanobacteria-selective algaecides that, after lysing cells, generate flocculating 
byproducts to facilitate cell removal. Field studies and information on nontarget effects are limited but 
suggest high specificity and low environmental risk (Matthijs et al., 2016). 
 
Ultraviolet light irradiation has been proposed for cyanobacterial control and has been implemented 
successfully in the field, but species show variable responses to this treatment and wider ecological 
impacts are poorly understood (Li et al., 2020). 
  

Advanced Oxidation Processes 
Eastern Qatar 
Thirty-five drinking water samples were collected from public and private locations. Initial ELISA results 
show that all samples were below the 1 μg/L MC-LR recommendation set by WHO. Experimental design 
analyzed the impact of MC-LR degradation at varying ozone dosage, and the impact of degradation of 
constant ozone degradation at varying MC-LR concentrations. Hydrogen peroxide was used in 
combination with ozone at a fixed ratio of 0.25 throughout. The results showed that initial toxin 
concentration and organic content governed oxidant dosage. The results suggest that an ozone dosage of 
0.75 mg/L would be sufficient to degrade MC-LR, since initial toxin concentrations were low. (Ponnusamy 
et. al 2019) 
 

Drinking Water Treatment Plant Strategies 
Veolia Water, Hackensack, New Jersey 
The system utilizes pre-oxidation (via ozone), dissolved air flotation, chlorination, dual media filtration, 
and optional PAC addition as treatment pathways within their treatment plan. From samples collected in 
2021 and 2022, all finished water results have shown treated levels below the NJDEP DSR’s Guidance 
Values. Raw water samples showed microcystin levels between 0-0.0.5 µg/L, cylindrospermopsin between 
0-0.09 µg/L, and anatoxin-a between 0-0.06 µg/L; finished water samples showed microcystin levels 
between 0-0.012 µg/L, and 0 µg/L for cylindrospermopsin and anatoxin-a. Capital costs for are estimated 
to have been around $430,000 from strategy development (including predictive modeling, fishery survey, 
etc.), treatment implementation (including aeration system, vertical profiler, DAF sondes, etc.), and land 
management (including geese control, algaecide treatment, forestry management, etc.). System 
treatment capacity is 200 MGD. 
 
NJWSA, Manasquan, New Jersey 
Monitoring samples are collected daily (from the Manasquan River) and weekly (from the reservoir) 
during peak season. The system is redeveloping their source water mitigation strategy to better prevent 
HAB formation based on internal P loading. The system utilizes filtration, ozonation, coagulation, 
flocculation, and GAC as treatment pathways. The strategy is also altered annually based on weather and 
reservoir conditions. The system generally treats with small quantities of algaecide every other year, with 
a unit cost of $6,000. Treatment firm capacity is 4 MGD. 
 
Passaic Valley Water Commission, New Jersey 
Monitoring samples are collected weekly during peak season. The system utilizes sand ballasted ACTIFLOR 
coagulation to remove bulk organic matter, phytoplankton, bacteria, etc. from raw water. This is followed 



 

37 of 37 
 

by ozonation, filtration, and chlorination for disinfection. The system determines the optimal ozone dose 
based on pH levels. Treatment firm capacity is 85 MGD, with average around 50 MGD; total capacity is 
110 MGD. 
 
City of Richland, Washington 
The system is newly implementing sodium permanganate as a source water mitigation strategy. The 
capital cost estimated around $30,000 for initial setup and tracking equipment. The system utilizes direct 
filtration strategies within their treatment plant. Treatment capacity is 36 MGD and 15 MGD for their two 
treatment plants, respectively. 
 
Eugene Water and Electric Board, Oregon 
The system utilizes coagulation, flocculation, rapid mix, sedimentation, rapid sand filtration, pre- and post-
filtration pH adjustments, post-mixed oxidation, and PAC as treatment pathways. 
 
Joint Water Commission, Oregon 
The system has multiple points of monitoring at its reservoirs. The system utilizes coagulation, 
flocculation, rapid mix, sedimentation, rapid sand filtration, pre- and post- gas chlorination, caustic soda 
pH adjustment, and PAC and GAC as treatment pathways. Treatment capacity is 75 MGD. 
 
Salem, Oregon  
The system utilizes PAC and pre-ozonation for mitigation in their source water. In the treatment plant, the 
system utilizes coagulation, flocculation, and sedimentation, slow sand filtration, post-hypochlorination, 
soda ash pH adjustment, activated carbon, fluoridation, as treatment pathways. 
 
Clackamas River Water, Oregon  
The system utilizes coagulation, flocculation, and sedimentation, rapid sand filtration, hypochlorination, 
pre- and post- soda ash pH adjustment, activated carbon, fluoridation, as treatment pathways. 
 
 


